

Do this protocol for **10 days**, stop protocol for **5 days**, then do another **10 days** of protocols. That completes a cycle and should take care of the eggs after hatching but before they lay another round of eggs.

Note: continue the DMSO/CDS oral intake straight through. Don't stop for the 5 days when you break from the Ivermectin and Fenbendazole.

DMSO/Chlorine Dioxide Solution(CDS) – Mix 10ml DMSO with 8 – 12ml CDS in 8-12 fl oz of cold water before breakfast or coffee. Take with the Fz 222mg tablet and the 12mg Ivermectin.

Start with Modified F protocol on the back page of this document.

Take first thing in the morning. Wait minimum 90 minutes before coffee or breakfast.

In addition to the Oral intake of DMSO/CDS, **once per week**, add 100 ml (roughly ¼ cup) to a hot bath and soak for 10-15 minutes.

(See detailed instructions on the back page of this sheet.)

Fenbendazole (Fz) – 1 222mg capsule with food **in the morning** including fats or oils. Some take it with real butter or organic coconut oil.

Ivermectin – 1 **12mg** capsules

Take with food and can be taken **in the morning** when the Fz is taken.

Disclaimer: The information provided in this document is designed to provide helpful information on the subject discussed. This document is not meant to be used, nor should it be used, to diagnose or treat any medical condition. For diagnosis or treatment of any medical problem, consult your own physician. The publisher and author are not responsible for any specific health or allergy needs that may require medical supervision and are not liable for any damages or negative consequences from any treatment, action, application or preparation, to any person reading or following the information in this document.

CDS Modified "F" protocols

DO NOT SNIFF OR BREATHE THE OPEN BOTTLE!!!

This is an accelerated version of the Protocol F, it puts the same amount of CDS into your body but in a much shorter period of time while testing to see if the digestive system can tolerate the accelerated protocol.

If at anytime there is some nausea, revert back to the previous level protocol and continue for 2-3 days, then start the increase again.

Nothing can be eaten or drank (except water) for 2 hours either before or after taking the CDS so it's recommended that you take it 2 hours after your evening meal or just before bedtime.

Day 1

Dose 1: **4 ml** 3,000ppm CDS with 5ml DMSO in ½ - 2 cups of water

Dose 2: 30-60 minutes later, another **4 ml** CDS with 5ml DMSO in ½ - 2 cups of water

Day 2

Dose 1: **6 ml** 3,000ppm CDS with 5ml DMSO in ½ - 2 cups of water

Dose 2: 30-60 minutes later, another **2 ml** CDS with 5ml DMSO in ½ - 2 cups of water

Day 3

Dose 1: **8 ml** 3,000ppm CDS with 5ml DMSO in ½ - 2 cups of water

Dose 2: 30-60 minutes later, another **2 ml** CDS with 5ml DMSO in ½ - 2 cups of water

Day 4

Dose 1: **10 ml** 3,000ppm CDS with 10ml DMSO in ½ - 2 cups of water

Day 5

Dose 1: **12 ml** 3,000ppm CDS with 10ml DMSO in ½ - 2 cups of water

Repeat until all of the CDS (400 ml) is finished.

Be aware of the 3 H's, especially the Herxheimer response. Detoxing too quickly may give you one of the 3 H's listed below. Don't be alarmed, this is common in about 30%-40% we've worked with as your body is ridding itself of parasites and pathogens. Simple reduce the amount to the previous day for 2-3 days, then work your back up to the 8ml daily level. Some people continue to increase their daily oral intake to 12ml. Feel free to do so if you feel comfortable doing the increase.

The 3 H's: Herxheimer response, Healing Crisis or the Homeopathic Aggravation

Some of the symptoms may include nausea, upset stomach, fever, chills, headache, increased heart rate, flushing, or diarrhea.

Protocol B – Bath protocols

1 time a week for 4 weeks, add 100ml (¼ cup) of CDS to a Hot Bath and soak for 10-15 minutes. This will help reach parasites in or just under the skin.

Note: Make the water as hot as you can stand being careful to not burn yourself.